
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Last Reviewed: October 2023 - FINAL 
Thomas Schrattenholzer, MD Legacy Medical Group, Pain Management 

Carrie Atcheson, MD Oregon Anesthesia Group 

Patient on buprenorphine needs surgery 

Minor Procedure 

Category 1 (see table) 

Major Procedure 

Category 2-4 (see table) 

Continue current dose of 

buprenorphine through 

day of surgery, no 

adjustment needed 

Buprenorphine ≤ 8mg/day 

(includes Belbuca, Butrans) 

Continue current dose of 

buprenorphine through 

day of surgery, no 

adjustment needed 

 

Background/Considerations: 

- Buprenorphine can be continued through procedures and is not a contraindication to acute pain management.  When available, 

multimodal analgesia with anti-inflammatories, anxiety management (music, relaxation, medications), and regional techniques 

should be utilized. 

- All patients should be screened for substance use disorder as part of the surgical H&P, and concerns about opioid use addressed.   

- Hospitalized surgical patients with active substance use and not in current treatment should be considered for referral to 

Substance Use Disorder Service (SUDS) when available. 

- Buprenorphine is a unique opioid that binds more tightly to opiate receptors than other opioids. Adding opioids to existing 

buprenorphine will not cause withdrawal.  However, when Buprenorphine is started in patients who are already on opioids, it can 

displace other opioids from the mu receptor and result in severe, “precipitated withdrawal.” 

- Buprenorphine given on an outpatient basis for managing opioid withdrawal symptoms can be dosed once a day.  The analgesic 

effect for managing pain is shorter (6-8 hours) and may require converting to BID-QID dosing for acute pain management. 

- Doses in this guide should be used as an approximation, they are not exact targets. Some protocols even suggest continuing 

buprenorphine at any dose is a reasonable approach.  

- Coordinated planning between the surgical team, anesthesiology provider, and the outpatient prescriber is essential to avoid 

complications, including relapse for patients with an opiate use disorder. 

 

Buprenorphine dose > 8-10 mg/day 

Surgeon: Consider delaying procedure to 

ensure patient is optimized.   

Refer patient to prescriber for tapering. 

Buprenorphine Prescriber: taper dose to 

approximately 8 mg/day if possible 

Day of Surgery 

Consider increase 

dose by 15-25% 

and splitting TID 

Surgery/Anesthesia Teams:   

- Maximize use of non-opioid modalities (anti-inflammatory, regional) to manage pain. 

- Continue buprenorphine at ~8mg/day (or lower prior dose) and consider splitting TID 

- Patients with high relapse concern, consider using buprenorphine alone to manage pain 

- Add opiates as needed to manage pain, may need higher doses than usual  

High risk of relapse: taper briefly in week 

before surgery. 

Starting doses ≥16mg: consider taper to 10 or 

12mg with plan to drop to 8 after surgery. 

 

 

Emergency Surgery: Preparation not 

possible, proceed with surgery 

Periprocedural Buprenorphine 

Management 
Clinical Collaboration Guide 

Right patient, right service, right time 



 

 

 


